



12	C0000351006000S	AH-COLLAR SCREW M10X60 ISA45	1.00
13	C90742046000	Bracket ABS line d7.5	2.00
14	C90706003060	Quick-lock coupling	2.00
15	C0000351006500S	ISA screw, M10x65 ISA45	1.00
16	54310086100	SELF LOCKING NUT M10 CU WS=14	1.00
19	C90703034000	Cable guidance left	1.00
20	C90703034020	Fastening plug M8	4.00
21	C90703035000	Cable guidance right	1.00
22	C90705062000	silentbloc 20x15-M6x10-(1)	2.00
23	C0000351004000S	ISA collar screw M10x40 ISA45	2.00
24	C0000351004500S	ISA screw M10x45 ISA45	2.00
25	C90703039000C1	Front footpeg bracket, right	1.00
26	C90703038000C1	Front footpeg bracket left	1.00
27	C90703041000	FOOTREST FRONT R/S CPL. 05	1.00
28	C90703040000	FOOTREST FRONT L/S CPL. 05	1.00
29	C90703044000	footrest bolt, rear	2.00
30	0799060003	retaining washer DIN 6799 - 6	2.00
31	C90703042000	RETURN SPRING FOOTREST	2.00
32	C0000351008000S	ISA collar screw M10x80 ISA45	1.00
33	C90703039001C1	Distance piece	1.00
34	0025050106S	Hex coll. screw M5x10 ISA30 se	1.00
35	C90703038001C1	Roller	1.00
36	C90703096000	Front sprocket cover	1.00
37	64111059020	Cable holder, attachable	1.00
38	C90703088000	Locking cap frame	2.00
39	C90703092044	Set protection sticker frame	1.00